
13
12

34

14

35

10

37

17

36

26

19

15

2717

0271116

30

23

21
22

28

20
40

6c

1

3a

06b
2a

3b

6

1

3

7

3b

2

5

4

32

6
39

33

38

31
17

25

11

9

12
13

29

23

24

1a

6a 6b

4a

2b

5

4a

4a

6b 6a

E T K A

Model

JEM
Year

05 15.04.2005
MG:

1
SG:

31
Illustration

131-20
Restrictions

             >> 9M-5-149 9
Update

615 23:48

EPIS 270
et_bild.frm



E T K A

Model

JEM
Year

05 15.04.2005
MG:

Pos Part Number Name Qty Model

page: 001

1
SG:

31
Illustration

131-20
Restrictions

             >> 9M-5-149 9
Update

615 23:48

Remarks

EPIS 270

vacuum system
exhaust recirculation

1.9ltr. diesel eng.:
ALH

  (1)   045 131 501 C egr valve  1
  1A   038 131 513 exhaust gas recirc. cooler  1
  2A   038 131 521 F connecting pipe  1
  2B   038 131 521 E connecting pipe  1
  3A   069 131 547 D gasket 32MM  1
  3B   N   905 216 01 round seal 55X3-N  1
  4A   038 131 547 A gasket 22MM  3
   5   N   902 002 01 shouldered hex. nut,

self-locking
AM8  2

   6   N   101 154 02 bolt, with hex. socket hd.
(combi.)

M6X18-Z1  2

  6A   N   090 358 2 bolt, with hex. socket hd.
(combi.)

M6X12  3

  6B   N   904 154 03 bolt, with hex. socket hd.
(combi.)

M8X22-Z1  6

  6C   N   907 716 01 bolt, with hex. socket hd.
(combi.)

M6X20-Z1  3

  (9)   1J0 906 627 pressure converter
F 9M-Y-000 001>>  1

 (10)   1J0 906 627 A pressure converter
F 9M-Y-000 001>>  1

  11 + N   901 063 02 shouldered hex. nut M6  4
  12   052 129 734 spacer  4
  13   046 131 887 grommet  4
 (14)   1J0 906 483 C retaining plate  1
 (14)   046 130 405 retaining plate  2
  15   046 905 291 A check valve  1
  16   06A 133 382 K connecting pipe 4X6  1
  17   113 201 943 B t-piece

F             >> 9M-4-092 760*
4/4/4

 3

et_text.frm



E T K A

Model

JEM
Year

05 15.04.2005
MG:

Pos Part Number Name Qty Model

page: 002

1
SG:

31
Illustration

131-20
Restrictions

             >> 9M-5-149 9
Update

615 23:48

Remarks

EPIS 270

 (17)   2D0 129 737 A t-piece
F 9M-4-092 761>>*

4-4-4  1

  19   N   020 902 2 tie wrap 6X246  1
 (19)   038 131 524 holder for

vacuum hose
              as required use: N   901 063 02

 1
 2

  20   038 129 807 damper  1
  21   N   106 144 01 tapping screw, hex. hd. 5X16-H  1
 (22)   038 103 945 B retaining plate  1
  23   N   024 528 1 clamp LC8-12  2
   -   N   020 353 5 hose in coils of 5m

'order qty. 5'
3,5X2  *

  24                    shorten to: 350MM  1
  25                    shorten to: 80MM  1
  26                    shorten to: 170MM  1
  27                    shorten to: 45MM  2
  28                    shorten to: 530MM  1
   -   N   020 282 1 hose in coils of 5m

'order qty. 5'
5X3  *

  29                    shorten to: 360MM  1
   -   N   020 353 5 hose in coils of 5m

'order qty. 5'
3,5X2  *

  30                    shorten to: 1000MM  1
  31                    shorten to: 60MM  1
  32                    shorten to: 180MM  1
  33                    shorten to: 120MM  1
   -   N   020 282 1 hose in coils of 5m

'order qty. 5'
5X3  *

  34                    shorten to: 50MM  1
  35                    shorten to: 320MM  1
  36                    shorten to: 80MM  1

et_text.frm



E T K A

Model

JEM
Year

05 15.04.2005
MG:

Pos Part Number Name Qty Model

page: 003

1
SG:

31
Illustration

131-20
Restrictions

             >> 9M-5-149 9
Update

615 23:48

Remarks

EPIS 270

  37                    shorten to: 300MM  1
  38   056 129 971 y-piece 4/4/4  1
 (39)   1J0 906 283 C solenoid valve

F 9M-Y-000 001>>
              as required use: 038 131 529

 1
 1

   -   038 131 529 retaining plate  1
           - --  E N D  -- -

et_text.frm


